

# Clinical progression of lobaplatin in combination chemotherapy for patients with recurrence or metastatic cancer\*

Yu Peng<sup>1,2</sup>, Jiangkui Liu<sup>3</sup>, Qiang Lin<sup>2</sup>

<sup>1</sup> Hebei North University, Zhangjiakou 075000, China

<sup>2</sup> Department of Oncology, Hebei Medical University, Affiliated North China Petroleum Bureau General Hospital, Renqiu 062552, China

<sup>3</sup> Department of Gastroenterology, Hebei Medical University, Affiliated North China Petroleum Bureau General Hospital, Renqiu 062552, China

Received: 17 June 2014 / Revised: 28 June 2014 / Accepted: 5 July 2014

© Huazhong University of Science and Technology 2014

**Abstract** The platinum-based combination chemotherapy has become one of the major modalities in anti-cancer treatment. After the first-line chemotherapy, many patients need further chemotherapy because of recurrence or metastasis. Lobaplatin is one of the third generation platinum drugs, and this article briefly reviews the clinical progression of lobaplatin in combination chemotherapy for patients with recurrence or metastatic cancer.

**Key words** lobaplatin; chemotherapy; recurrence; metastasis; combination chemotherapy

Cisplatin (DDP)-based chemotherapy has had a major impact in the clinical management of cancer therapy. But severe side effects restricted the applications of DDP, which compelled scientists to exploit strategies for developing new platinum based drugs. Recent studies had showed that lobaplatin [1, 2-diaminomethylcyclobutane platinum (II) lactate, LBP] had a strong antitumor activity and did not induce any significant neurotoxicity or nephrotoxicity. It was no need of saline hyper-hydration and more soluble and stable in water. The drug resistance rate was far lower than that of DDP. LBP had limited degree of cross-resistance with DDP [1–4]. LBP acted by a mechanism similar to other platinum drugs. LBP mainly formed Pt-GG and Pt-AG intra-strand cross-links, which caused distortions of DNA and altered the normal function of DNA, such as replication or transcription process. DNA-damage induced by LBP may influence the expression of certain genes in tumour cells [2]. LBP had been approved by China Food and Drug Administration in the treatment of advanced breast cancer, small cell lung cancer (SCLC) and chronic myelogenous leukemia.

Yang *et al* [4] summarized that LBP had promising effi-

cacy no matter in single or combination therapy in 2009, and put forward several problems: firstly, large sample, randomized controlled and multi-center clinical trials were lacking. Secondly, no studies reported phase I/II clinical trials and the standard dose of LBP of combination therapy. In the present study, we summarized the clinical progression of LBP in combination chemotherapy for patients with recurrence or metastatic cancer.

## Lung cancer

### SCLC

SCLC is the most aggressive among lung cancers, and the prognosis is poor. DDP plus VP-16 (EP) regimen is the standard first-line therapy and has a high efficacy. However, the majority of patients relapsed in 1 year after the first-line therapeutic regimen of EP and need further treatments.

Yang *et al* [4] reviewed 19 patients with recurrence SCLC after chemotherapy using LBP 40 mg/m<sup>2</sup> as the second-line treatment: 17 cases were assessable for evaluation, and resulted in two cases of stable disease (SD) and 61% of patients occurred the dose-limiting toxicity-thrombocytopenia, suggesting the potential effectiveness of LBP 40 mg/m<sup>2</sup> was poor and the toxicity was severe.

Xu *et al* [5] analyzed the preliminary results of 24 cases

Corresponding to: Qiang Lin. Email: billhappy001@163.com

\* Supported by a grant from the Science and Technology Department of Hebei Province (No. 072761711).

of SCLC using LBP 35 mg/m<sup>2</sup> and irinotecan 200 mg/m<sup>2</sup> after therapeutic regimen of EP as the first-line treatment, and results were as following: twenty-four patients were evaluable for response, in which 2 achieved complete response (CR) and 8 partial response (PR), namely the objective response rate (ORR) was 41.7%, 5 patients had SD and 9 progressive disease (PD). Thus the disease control rate (DCR) was 62.5%. The median time to progression (TTP) and overall survival (OS) was 4.3 months and 7.4 months, respectively. The 1-year survival rate was 33.3%. The main toxicity was the hematological toxicity and gastrointestinal side effects. Grade III/IV leukopenia was seen in 12 patients (50.0%), and thrombocytopenia in 5 patients (20.8%). Diarrhea was seen in 21 patients (87.5%), 14 of who were grade III/IV. One study<sup>[6]</sup> included 26 advanced cases of recurrence or progression SCLC were treated with LBP combined irinotecan-based therapy, LBP 35 mg/m<sup>2</sup> d1, irinotecan 200 mg/m<sup>2</sup> d1, in which 2 achieved CR and 8 PR, and the ORR was 42.3%. Six patients got SD, and nine patients experienced progression. Thus the DCR was 65.4%. The median progression-free survival (PFS) and OS were 4.3 months and 7.1 months, respectively. The 1-year survival rate was 31.4%. The main toxicity was the hematological toxicity and gastrointestinal side reaction. No Grade III/IV diarrhea was seen. Grade III/IV leukopenia was seen in 14 patients (53.8%), and thrombocytopenia in 12 patients (46.2%).

Wu *et al*<sup>[7]</sup> compared the efficacy, safety and OS of irinotecan and oxaliplatin (IL) regimen consisted of irinotecan combined with LBP and ironotican and carboplatin (IC) regimen consisted of irinotecan combined with carboplatibn as second-line chemotherapy for the patients with SCLC. The response rate (RR) and DCR in (IL) regimen group and IC regimen group were 54.2% (26/48), 32.6% (15/46) and 70.8% (34/48), 60.9 % (28/46), respectively. The RR in IL regimen group was higher than that in IC regimen group ( $P = 0.040$ ), and the DCR in two groups did not show significant difference. The median PFS and OS in IL regimen group and IC regimen group were 3.3 months, 2.8 months and 7.1 months, 6.6 months, respectively, with no significant difference.

LBP combined with irinotecan regimen for patients with SCLC that progressed after first-line chemotherapy exerted favorable safety, prolongation of the survival time and improvement of the quality of life. But for now we still lack of large sample, multi-center clinical trials to confirm it.

### Non-small cell lung cancer (NSCLC)

Many NSCLC patients are in advanced-stage disease and un-resectable when clinical diagnosed. Thus, platinum-based chemotherapy has become one of the most important methods of the treatment. Most of them need

to receive second-line or above chemotherapy due to relapse or metastasis after the first-line chemotherapy, but the effects were not satisfactory.

Several studies<sup>[8-10]</sup> reported docetaxel (TXT) 75 mg/m<sup>2</sup>, every 21 days, as second-line treatment of NSCLC was effective, and toxicity was tolerated. TXT has been approved as one of the standardized second-line chemotherapy drugs for NSCLC<sup>[11]</sup>.

Wu *et al*<sup>[12]</sup> reported the efficacy and safety of second-line chemotherapy consisted of LBP combined with TXT in the patients with advanced NSCLC compared with TXT alone. In the combined regimen group, 61 patients were administrated intravenously with LBP 30 mg/m<sup>2</sup> and TXT 75 mg/m<sup>2</sup> on d1; whereas in TXT alone group, 71 patients received TXT at the same dose as in combined regimen group without LBP. Each cycle was repeated every 21 days. The RR and DCR in combined group and TXT alone group were 29.5% (18/61), 67.2% (41/61) and 11.3% (8/71), 45.1 % (32/71), respectively. The median PFS were 4.37 months in combined regimen group and 3.17 months in TXT alone group. There were obvious statistics differences between each other in RR, DCR and PFS. The major toxicities were reversible bone marrow suppression. In combined group, Grade III/IV leukopenia rate and thrombocytopenia rate were 6.8% and 4.1%, respectively, which were significantly higher than those in TXT alone group. He *et al*<sup>[13]</sup> reported 42 patients with advanced NSCLC were divided into observation group and control group. Observation group ( $n = 27$ ): LBP 30 mg/m<sup>2</sup> iv, d2; TXT 75 mg/m<sup>2</sup> iv, d1. Control group ( $n = 27$ ): TXT 75 mg/m<sup>2</sup> iv, d1, repeated 21 to 28 days for the two groups. All the patients could be evaluated. The DCR and response rate of observation group were 73.3% (11/15), 26.7% (4/15), and 63.0% (17/27), 22.2% (6/27) in control group. There was no statistical difference between the two groups. The median survival time in observation group was 18.0 months, which was longer than the median survival time of 14.0 months in control group. The median PFS of observation group and control group were 11.0 months and 7.8 months, respectively. There was no significantly statistical difference in neutropenia, anemia and gastrointestinal reactions between the two groups; the rate of thrombocytopenia was higher in observation group.

Currently, there has been insufficient high-level evidence for the use of LBP as a second-line treatment for NSCLC. However, considering the efficacy of LBP alone or TXT alone as the second-line treatment for NSCLC, further evaluation is required for this combination regimen.

LBP in combined regimes have a substantial efficacy in the treatment for recurrence or metastatic lung cancer, and the major toxicities were reversible bone marrow suppression and gastrointestinal reaction. The types

and severity of toxicities were related to the dose and the drugs of the combination regime.

## Breast cancer

Anthracycline-based chemotherapy is widely regarded as one of the first-line treatment of breast cancer. However for the failure of first-line treatment with breast cancer, the second-line treatment drugs include taxane, vinorelbine, gemcitabine and platinum.

Deng *et al*<sup>[14]</sup> reported 19 cases of metastatic breast cancer who had previously received an anthracycline or a taxane in either adjuvant or metastatic settings. All patients were treated with LBP 35 mg/m<sup>2</sup> d1 and pemetrexed 500 mg/m<sup>2</sup> d1, every 21 days. All eligible 19 patients were evaluable. Overall, 3 (15.8%) patients achieved partial response, 11 (57.9%) SD, 5 (26.3%) progression of disease, with no complete remission. RR was 15.8%, DCR was 42.1%. The major toxicities were bone marrow suppression. The rates of grade III/IV neutropenia and grade III/IV thrombocytopenia were 52.7% and 21.3%. The other study<sup>[15]</sup> reported these results: 43 patients with advanced breast cancer used the same regimen as used in the study of Deng: no CR patient, 11 cases of PR, 19 cases of SD and 13 cases of PD. The RR was 25.6%, and the DCR was 69.8%. The median PFS was 4.2 months. The main side effect was myelosuppression, which was alleviated by symptomatic treatment. The rates of grade III/IV leukopenia and thrombocytopenia were 55.8% and 22.3%, respectively.

Xiao *et al*<sup>[16]</sup> reported their study as follows: 22 patients with advanced breast cancer accepted LBP plus capecitabine chemotherapy. 16 cases were in second-line or above therapy. No CR patient, 5 cases of PR, 7 cases of SD and 4 cases of PD. The RR was 31.3% and the DCR rate was 75%.

Liu *et al*<sup>[17]</sup> analyzed the preliminary results of 20 cases of recurrence or metastasis breast cancer using paclitaxel liposom 135 mg/m<sup>2</sup> d1 plus LBP 30 mg/m<sup>2</sup> d2 as the second-line or above treatment: 5 cases of CR patients, 8 cases of PR, 8 cases of SD and 9 cases of PD. The RR was 43.3%. The main side effect was myelosuppression. The rate of grade III/IV leukopenia was 16.6% and the rate grade III thrombocytopenia was 10%.

Zhang *et al*<sup>[18]</sup> reported 42 cases of advanced breast cancer who had previously received an anthracite nucleus drugs. All patients were treated with TXT 75 mg/m<sup>2</sup> d1 and LBP 35 mg/m<sup>2</sup> d1, repeated every 21 days. Overall, 4 patients achieved CR, 19 patients PR, 11 patients SD, and 8 patients PD. RR was 54.3% and 1-year survival rate was 64.3%. Alopecia, leukopenia and thrombocytopenia occurred in 81%, 19% and 23.8% of patients who had grade III/IV toxicity.

Zhang *et al*<sup>[19]</sup> reported their results: to investigate

the efficacy and toxicity of gemcitabine combined LBP regimen for anthracycline and taxane resistant metastatic breast cancer. Thirty-three patients were treated by gemcitabine 1000 mg/m<sup>2</sup>, d1, d8 combined with LBP 30 mg/m<sup>2</sup>, d2. The treatments were repeated every 21 days. The RR was 43.7%. The median TTP was 5.8 months. Myelosuppression and gastrointestinal reaction were the most common toxicities. The rates of grade III/IV neutropenia, grade III/IV thrombocytopenia and grade III/IV nausea were 28.2%, 31.3% and 25%, respectively. Treatment related toxicities were tolerable.

Xu *et al*<sup>[20]</sup> analyzed the results of recurrence or metastasis breast cancer using Vinorelbine at a dose 15 mg/m<sup>2</sup> on day 1 and 8 plus LBP 30 mg/m<sup>2</sup> on day 1 of a 21 days cycle. The RR for first-line treatment was 58.9% and 25% for the second-line or above treatment. There was significantly statistical difference in efficacy between first-line treatment and the second-line or above treatment. The main side effect was myelosuppression. The rates of grade III/IV leukopenia grade III/IV thrombocytopenia and grade III/IV anemia were 42.4%, 9.1% and 9.1%, respectively. Other studies also applied the same regime for anthracycline, taxane, and DDP resistant metastatic breast cancer<sup>[21-22]</sup>. Overall, these results were encouraging and well tolerated.

Therefore, LBP combined taxanes chemotherapy regimens had substantial efficacy in the treatment of recurrence or metastasis breast cancer. However the effect was more outstanding in the regimen of LBP combined with TXT<sup>[18]</sup>. Myelosuppression, alopecia and gastrointestinal reaction were the most common toxicities. Considering the main toxicity of LBP was myelosuppression, we thought alopecia and gastrointestinal reaction was related to taxanes.

## Gastrointestinal cancer

Lin *et al*<sup>[23]</sup> reported the results of combination chemotherapy with LBP plus 5-Fu/calculm folinate in the treatment of advanced gastric or colorectal cancer. Thirty-one patients were treated by 5-Fu 300 mg/m<sup>2</sup> or the maximum dose 500 mg/d, d1-d5 combined with calculm folinate 100 mg/m<sup>2</sup>, d1-d5 and LBP 30 mg/m<sup>2</sup> d1. The treatments were repeated every 21 days. One patient achieved CR, 8 patients had PR, 16 patients had PD, and the ORR was 22.6% and DCR was 67.8%. The median TTP was 3.0 months. The main toxicity was myelosuppression, with grade III thrombocytopenia in 6.5% patients and grade I/II leukopenia in 35.5% patients. Anemia rate was 41.9%. Liu *et al*<sup>[24]</sup> studied the effects of LBP or oxaliplatin (OXA) combined with tegafur in the treatment of advanced gastric cancer. Total of 94 cases of advanced gastric cancer were treated with regimen A and regimen B. It included 39 cases of first-line patients and 55 cases of second-line

or above patients. Regimen A: tegafur 800 mg/m<sup>2</sup>, continuous intravenous infusion (24h), d1–5; leucovorin 200 mg/m<sup>2</sup>, ivgtt (2h), d1–5; oxaliplatin 135 mg/m<sup>2</sup>, ivgtt (2h), d1. Regimen B: tegafur 800 mg/m<sup>2</sup>, ivgtt, d1–5, leucovorin 200 mg/m<sup>2</sup>, ivgtt (2h), d1–5; oxaliplatin 135 mg/m<sup>2</sup>, ivgtt (2h), d1. Regimen C: tegafur 800 mg/m<sup>2</sup>, continuous intravenous infusion (24 h), d1–5; leucovorin 200 mg/m<sup>2</sup>, ivgtt (2h), d1–5, LBP 35 mg/m<sup>2</sup>, ivgtt, d1. The regimens were repeated every 28 days. In conclusion, the study of LBP or OXA combined with tegafur in the treatment of advanced gastric cancer was safe and effective. There were 5 CR, 16 PR cases in the regimen A; 4 CR, 16 PR cases in the regimen B; 7 CR, 16 PR cases in the regimen C. The RRs of regimen A, B, C were 65.5%, 66.7% and 71.9%, respectively. The main toxicities were myelosuppression and gastrointestinal reaction. The effect of regimen C was better than that of regimen A and regimen B. However the difference did not reach the level of statistical significance. Tong *et al*<sup>[25]</sup> reported the results of LBP and OXA in the treatment of recurrence or metastasis colon and rectal cancers. All patients had a history of chemotherapy. Each group had 30 cases. They were treated with LBP 50 mg/m<sup>2</sup>, on d1 or OXA 130 mg/m<sup>2</sup>, on days 1 combined with calcium levofolinate 200 mg/m<sup>2</sup>, d1–d3 and 5-Fu 500 mg/m<sup>2</sup> d1–3. The treatments were repeated every 21 days. Short-term response and survival rate did not reach the level of statistical significance. Myelosuppression rate in the group of LBP was higher than that of OXA group. While neurotoxicity rate in OXA group was higher than that of LBP group.

In conclusion, LBP or OXA combined with calcium levofolinate and 5-Fu had no statistical difference effect in the treatment of recurrence or metastasis gastric or colorectal cancer. The toxicities were mild, but the types of toxicity were different. Myelosuppression rate in LBP group was higher than OXA group; while neurotoxicity rate in OXA group was higher than LBP group.

## Ovarian cancer

In the study of Gietema<sup>[26]</sup> 22 cases of recurrent ovarian cancer patients were treated by LBP 30–50 mg/m<sup>2</sup>. 21 patients were assessable for response. 4 patients achieved CR, 1 patient had PR, 2 patients had SD, and 14 had PD. The ORR was 24% and the median OS was 8.0 months. It suggested LBP was effective for recurrent ovarian cancer. However, Kavanagh *et al*<sup>[27]</sup>, reported no objective responses were observed in platinum-resistant epithelial ovarian cancer patients treated by LBP 40–50 mg/m<sup>2</sup>.

Lin *et al*<sup>[28]</sup> reported 22 cases of recurrent ovarian cancer patients who treated with DDP or carboplatin, received LBP 30 mg/m<sup>2</sup>, on days 1 and paclitaxel 135–150 mg/m<sup>2</sup>, on d1 or TXT 75 mg/m<sup>2</sup>, on d1, repeated every 21 days. 2 patients achieved CR, 10 patients had PR, 8

patients had SD, and 2 had PD. The ORR was 45.5%. The main toxicities were myelosuppression and alopecia, with grade III/IV leukopenia in 36.4% patients and grade III/IV alopecia in 9.1% patients.

In Europe, LBP alone was not satisfied with the treatment of ovarian cancer. However, in China LBP in combined regime was often used to treat recurrent ovarian cancer, and the efficacy might be better. The major toxicity was myelosuppression, which could recover after symptomatic treatment. But few researches have been reported in this field and further studies are needed.

## Other tumors

Zhai *et al*<sup>[29]</sup> evaluated LBP combined with recombinant human endostatin injection (endostar) to treat malignant ascite by injection of LBP into the thoracic or abdominal cavity. Thirty-five cases had history of multiple regimen chemotherapy or radiotherapy or intracavitary chemotherapy. 8 patients achieved CR, 16 patients had PR, 8 patients had SD, and 3 had PD. The ORR was 68.57%. Twenty-six cases improved the quality of life and 6 patients had stable quality of life. LBP combined endostar intracavitary chemotherapy in the treatment of malignant pericardial effusion, pleural effusion and ascites was effective, which significantly improved the symptoms of chest tightness, abdominal distension, loss of appetite, dyspnea and quality of life. Stemburg *et al*<sup>[30]</sup> reported 22 cases of histologically proven bidimensionally measurable metastatic or locally advanced urothelial tract tumors. Two of the 17 (12%) evaluable patients obtained a PR. Of note, neither of these two patients had had prior carboplatin or DDP. Jung *et al*<sup>[31]</sup> evaluated the combination regimen of LBP, methotrexate and vinblastine in the treatment of transitional cell cancer. One patient had a CR and 2 patients had a PR. The RR was 60%. LBP as the first-line treatment in the treatment of transitional cell carcinoma of the urinary tract played a role, but not in second-line treatment. In China, there were few studies in this area, we need more actively trying. Degarsin *et al*<sup>[32]</sup> had reported the treatment in head and neck squamous cell carcinoma, but the effects were not clear, and further exploration is needed. Several researches reported LBP-based chemoembolization might be effective for recurrent hepatocellular carcinoma (HCC) patients based on small-sample studies, and LBP-based chemoembolization could improve the OS<sup>[33–35]</sup>. LBP might be a new choice of the treatment of HCC. However large sample studies are needed to confirm the efficacy.

Due to lack of systemic researches for advanced urinary system cancer and head and neck tumors, we should take an active attempt and application to accumulate clinical experiences.

## Toxicity

Clinical data [36] showed that: LBP combined with TXT could cause a high incidence of anemia; while LBP combined with gemcitabine, etoposide, irinotecan or paclitaxel could cause a high incidence of neutropenia. However, most studies were of low statistical efficiency because of small sample size, large range in patients' age and the variation of chemotherapy cycles. Additionally the follow-up time was short, so the long-term effects remained to be unclear.

The main toxicity of the LBP is myelosuppression. Thrombocytopenia is particularly to be noted, which is the main dose-limiting toxicity. Thrombocytopenia usually appears 7–10 days after chemotherapy, 10–14 days to the nadir and 3 weeks recovery. If indicated clinically recombinant human interleukin-11 should be administered for the patients [4]. The incidence of Grade III/IV thrombocytopenia varied widely, which were from 4.1% to 80% [12–14]. The other common side effect is gastrointestinal reaction, which can recover after symptomatic treatment. But the incidence of gastrointestinal is significantly lower than that of DDP [6].

## Summary

In conclusion, LBP was one of third-generation platinum, which has a broad antitumor activity, low toxicity, good tolerance, and no cross-resistance with other platinum drugs [1–3]. LBP in combination chemotherapy showed a substantial effect for advanced patients after first-line chemotherapy. However, the current published literature mostly was in small sample size, single-center study and lack of results from large sample, multi-center, randomized controlled trials.

The recommend dose of LBP alone was 50 mg/m<sup>2</sup> [4, 37] based on the researches from Europe. However, no phase I/II studies of LBP were conducted based on Chinese patients. Given the differences in the physique between Eastern and Western patients, it is unclear whether the results are applicable to Chinese patients. Studies have shown the tolerance of the Oriental was lower than that of the Western [38–39]. Our previous studies also have shown that the eastern and the western had different tolerance to the same dose of chemotherapy. The maximum-tolerated dose of the eastern was equivalent 70%–80% of the maximum-tolerated dose of the western in combination regimes [40–42]. The general recommend dose of LBP is 30–50 mg/m<sup>2</sup>, in which 50 mg/m<sup>2</sup> is for mono-drug regimen, 30 mg/m<sup>2</sup> for combination regimes, repeat 21–28 days in China [4]. However in clinical practice a large variation in the application doses, side effects and tolerance were reported [12–13, 43]. Patients who received second-line and above therapies usually have poor physical conditions,

and tolerance to chemotherapy might be not as good as for first-line chemotherapy. The chemotherapy dose in combination regimens might be less intense compared with mono-drug regimen. For these reasons, we recommend to conduct phase I/II trials to explore a maximum-tolerated dose of LBP in combination regimen for patients with advanced cancer.

## Conflicts of interest

The authors indicated no potential conflicts of interest.

## References

- Voegeli R, Schmacher W, Engel J, *et al.* D-19466, a new cyclobutane-platinum complex with antitumor activity. *J Cancer Res Clin Oncol*, 1990, 116: 439–442.
- Mckeage MJ. Lobaplatin: a new antitumor platinum drug. *Exp Opin Invest Drugs*, 2001, 10: 119–128.
- Saris CP, Van De Vaart Pjm, Rietbroek RC, *et al.* In vitro formation of DNA adducts by cisplatin, lobaplatin and oxaliplatin in calf thymus DNA in solution and in cultured human cells. *Carcinogenesis*, 1996, 17: 2763–2769.
- Yang LQ, Qin SK. Progression of lobaplatin as the third generation platinum drug. *Chin Clin Oncol (Chinese)*, 2009, 14: 1134–1139.
- Xu S, Ma Z, Zhao YX, *et al.* Clinical observation of combined chemotherapy of lobaplatin and irinotecan in the treatment of relapsed advanced small cell lung cancer. *Chin Clin Oncol (Chinese)*, 2010, 15: 640–642.
- Nie CG, Ke H, Wang XS, *et al.* Clinical observation of combined chemotherapy of lobaplatin and irinotecan in the second-line treatment of relapsed advanced small cell lung cancer. *Chin Clin Oncol (Chinese)*, 2012, 17: 1033–1035.
- Wu L, Pu XX, Wang QZ, *et al.* Clinical study of irinotecan combined with lobaplatin or carboplatin as second-line treatment for ninety-four cases with advanced small cell lung cancer. *J Chin Oncol (Chinese)*, 2013, 19: 872–876.
- Shepherd FA, Dancey J, Ramlau R, *et al.* Prospective randomized trial of docetaxel versus best supportive care in patients with non-small-cell lung cancer previously treated with platinum-based chemotherapy. *J Clin Oncol*, 2000, 18: 2095–2103.
- Deng YM, Wei GY, Lin YD, *et al.* Docetaxel as second-line treatment in 23 patients with advanced non-small cell lung cancer. *Chin Oncol (Chinese)*, 2004, 14: 279–281.
- Zeng JC, Ge W. Efficacy of docetaxel single-agent as second-line treatment for 33 patients with advanced non-small cell lung cancer. *Mod Oncol (Chinese)*, 2012, 20: 1866–1868.
- Weiss Jared M, Stinchcombe Thomas E. Second-line therapy for advanced NSCLC. *Oncologist*, 2013, 18: 947–953.
- Wu L, Wang QZ, Cao J, *et al.* Clinical study of lobaplatin combined with docetaxel in the second-line treatment of advanced non small cell lung cancer. *Chin J Clin Oncol Rehabil (Chinese)*, 2013, 20: 1092–1096.
- He AB, Luo YX, Wang Q, *et al.* The efficacy of lobaplatin combined with docetaxel versus docetaxel alone as the second-line treatment for advanced non-small cell lung cancer. *Chin Clin Oncol (Chinese)*, 2012, 17: 923–926.
- Deng QQ, Huang XE, Ye LH, *et al.* Phase II Trial of Loubo® (Loba-

- platin) and pemetrexed for patients with metastatic breast cancer not responding to anthracycline or taxanes. *Asian Pac J Cancer Prev*, 2013, 14: 413–417.
15. Song LQ, He JJ, Zhang XW, *et al.* Clinical observation of pemetrexed combined with lobaplatin for advanced metastatic breast cancer patients after the treatment failure of anthracycline and taxane. *Chin Clin Oncol (Chinese)*, 2012, 17: 237–239.
  16. Xiao HW, OuYang QC. Clinical observation of lobaplatin plus capecitabine in treating 22 advanced breast cancer patients. *Chin Clin Oncol (Chinese)*, 2013, 18: 246–248.
  17. Liu Y, Chi F, Wu R. Clinical observation of paclitaxel liposom plus lobaplatin treatment for recurrence or metastasis breast cancer. *Pract Pharm Clin Remedies (Chinese)*, 2012, 15: 267–269.
  18. Zhang Y, Liu YG, Sun H. Clinical observation of docetaxel plus lobaplatin in treating anthracyclines resistant advanced breast cancer. *Mod Oncol (Chinese)*, 2011, 19: 473–474.
  19. Zhang MH, Zhang QY, Zhao S, *et al.* Gemcitabine and lobaplatin combination chemotherapy for metastatic breast cancer patients with anthracycline and taxane resistance. *Chin J Cancer Prev Treat (Chinese)*, 2010, 17: 1565–1567.
  20. Xu BH, Yuan P, Feng JF, *et al.* Lobaplatin plus vinorelbine in the treatment of advanced breast cancer. *Chin Clin Oncol (Chinese)*, 2006, 11: 887–889.
  21. Ma WJ, Zhang QY, Zhao WH, *et al.* Clinical observation of lobaplatin plus vinorelbine in treating 32 advanced breast cancer patients. *Chin Clin Oncol (Chinese)*, 2009, 14: 816–817.
  22. Yang XM, Li F, Deng ZP, *et al.* Clinical observation of lobaplatin plus Vinorelbine in treating 46 advanced breast cancer patients. *Mod Oncol (Chinese)*, 2012, 20: 2048–2050.
  23. Lin LZ, Zhou DH, Zheng XT, *et al.* Clinical Observation of Lobaplatin plus 5-Fu and Leucovorin in treatment of Refractory Advanced Gastric and Colorectal Cancer. *Chin J Clin Oncol (Chinese)*, 2007, 34: 286–288.
  24. Liu SH, Feng W, Zhu RX, *et al.* Comparative study of lobaplatin or oxaliplatin combined with tegafur in treatment of advanced gastric cancer. *Chin J Cancer Prev Treat (Chinese)*, 2008, 15: 145–146.
  25. Tong HZ. Clinical observation of lobaplatin or oxaliplatin in treatment of metastatic or recurrence colorectal. *Jiangxi Med J (Chinese)*, 2011, 46: 538–540.
  26. Gietema JA, Veldhuis HJ, Guchelaar HJ, *et al.* Phase II and pharmacokinetic study of lobaplatin in patients with relapsed ovarian cancer. *Br J Cancer*, 1995, 71: 1302–1307.
  27. Kavanagh JJ, Edwards CL, Freedman RS, *et al.* A trail of lobaplatin (D-19466) in platinum ovarian cancer. *Gynecol Oncol*, 1995, 58: 106–109.
  28. Lin SJ, Xu S, Cai YP. Clinical observation of lobaplatin in combined chemotherapy with relapsed ovarian cancer. *Contemp Med (Chinese)*, 2011, 17: 65.
  29. Zhai LG, Miao ZJ, Ma XH, *et al.* Clinical observation of lobaplatin in combination with endostar in the treatment of refractory malignant pleural (abdominal) effusion. *Pract J Cancer (Chinese)*, 2011, 26: 413–415.
  30. Stemburg CN, De Mulder P, Fossa S, *et al.* Lobaplatin in advanced urothelial tract tumor. *Ann Oncol*, 1997, 8: 695–696.
  31. Jung P, Bachmann P, Burk K, *et al.* Lobaplatin in combination with methotrexate and vinblastine in patients with transitional cell carcinoma of the urinary tract—a pilot phase I/II study. *Eur J Cancer*, 1995, 31: 1891–1892.
  32. Degarsin M, Armand JP, Chevallier B, *et al.* A clinical screening cooperative group phase II evaluation of lobaplatin (ASTA D-19466) in advanced head and neck cancer. *Invest New Drugs*, 1995, 13: 253–255.
  33. Zhou B, Shan H, Zhu KS, *et al.* Chemoembolization with lobaplatin mixed with iodized oil for unresectable recurrent hepatocellular carcinoma after orthotopic liver transplantation. *J Vasc Interv Radiol*, 2010, 21: 333–338.
  34. Shi M, Chen JA, Lin XJ, *et al.* Prospective randomized controlled study of transarterial chemoembolization with doxorubicin versus doxorubicin/lobaplatin/mitomycin combination for unresectable hepatocellular carcinoma. *Chin J Clin Oncol (Chinese)*, 2009, 36: 9–13.
  35. Shi M, Lu LG, Fang WQ, *et al.* Roles played by chemolipiodolization and embolization in chemoembolization for hepatocellular carcinoma: single-blind, randomized trial. *J Natl Cancer Inst*, 2013, 105: 59–68.
  36. Zuo SB, Bao HZ. Toxicities of lobaplatin in the combined chemotherapy regimens. *Chin J Gerontol (Chinese)*, 2012, 12: 5295–5296.
  37. Gietema JA, de Vries EG, Sleijfer DT, *et al.* A phase I study of 1, 2-diamminomethyl-cyclobutane-platinum (II)-lactate (D-19466; lobaplatin) administered daily for 5 days. *Br J Cancer*, 1993, 67: 396–401.
  38. Huisman C, Smit EF, Giaccone G, *et al.* Second-line chemotherapy in relapsing or refractory non-small-cell lung cancer: a review. *J Clin Oncol*, 2000, 18: 3722–3730.
  39. Lai CL, Tsai CM, Chiu CH, *et al.* Phase II randomized trial of tri-weekly versus days 1 and 8 weekly docetaxel as a second-line treatment of advanced non-small cell lung cancer. *Jpn J Clin Oncol*, 2005, 35: 700–706.
  40. Ge XH, Zhao WY, Ren XC, *et al.* A Phase I trial of dose escalation of topotecan combined with whole brain radiotherapy for brain metastasis in lung cancer. *Chinese-German J Clin Oncol*, 2012, 11: 449–451.
  41. Lin Q, Gao XS, Qiao XY, *et al.* Phase I trial of escalating-dose cisplatin with 5-fluorouracil and concurrent radiotherapy in Chinese patients with esophageal cancer. *Acta Med Okayama*, 2008, 62: 37–44.
  42. Lin Q, Liu YE, Chang CL, *et al.* Phase I trial of dose escalation of capecitabine combined with fixed docetaxel in previously treated patients with non-small cell lung cancer. *Chinese-German J Clin Oncol* 2012, 11: 6–10.
  43. Kang ZQ, Li P. Docetaxel combined with Lobaplatin as a second-line treatment for advanced non-small cell lung observation of short-term efficacy. *Aca demic J Second Mil Med Univ (Chinese)*, 2013, 34: 577–578.

DOI 10.1007/s10330-014-1350-z

Cite this article as: Peng Y, Liu JK, Lin Q. Clinical progression of lobaplatin in combination chemotherapy for patients with recurrence or metastatic cancer. *Chinese-German J Clin Oncol*, 2014, 13: 386–391.